WWwWWw.puig.tv info@puig.tv
WWW.puUigusa.com info@puigusa.com

BMW STOOORR '19-'22
BMW ST1OOOR '20-'22

M OUNTING I NSTRUCTI ONS

TAPAS LATERAL IZQUIERDO / LEFT SIDE COVERS

EASY

DESCRIPCION DESCRIPTION
1 Tapa izquierda Left cover 1 PT.B03.2
2 Tornillo M6x40 DIN6921 M6x40 DIN6921 screw 4
CONSULTAR EN NUESTRA PAGINA WEB LA DISPONIBILI- E E
DAD DEL VIDEO DE MONTAJE DE ESTA REFERENCIA.
CONSULT OUR WEBSITE THE VIDEO MOUNT AVAILABILITY
OF THIS REFERENCE. E -ﬁ
|

Created by: www.rrdisseny.cat



p" — WWW.puUig.tv info@puig.tv

MHi-Tech pa,-tsg WWW.pUIgUSsa.com info(@puigusa.com

REF 20215N INSTRUCCIONES DE MONTAJE - MOUNTING INSTRUCTIONS - MONTAGEANLEITUNG

DESMONTAR EL CARENADO /
REMOVE THE COVER

DISASSEMBLY DISASSEMBLY
DESMONTAJE DESMONTAJE

ASSEMBLY ASSEMBLY
MONTAJE MONTAJE

3,00 N/m + angulo giro 90° - Par de apriete
2,21 Ibf/ft + turning angle 90°- Tightening torque




info@puig.tv
info(@puigusa.com

p."- WWwW.puig.tv

Hi-Tech Parts WWW.puigusa.com

M OUNTING I NSTRUCTI ONS

REF 20215N TAPAS LATERAL DERECHO / RIGHT SIDE COVERS

1Person

DESCRIPTION QTy.

Tapa derecha 1 Right cover 1 1 PT.B03.1

Tapa derecha 2 Right cover 2 1 PT.B0O3.3

Tornillo M6x15 DIN6921

M6x15 DING6921 screw

Tornillo M6x40 DIN6921

M6x40 DIN6921 screw

5 G

Tornillo M6x45 DIN6921

M6x45 DIN6921 screw

Pg. 3/5




p"i WWW.puUig.tv info@puig.tv

Ii-Tech Parts WWW.pUIgUSsa.com info(@puigusa.com

REF 20215N INSTRUCCIONES DE MONTAJE - MOUNTING INSTRUCTIONS - MONTAGEANLEITUNG

DESMONTAR EL CARENADO /
REMOVE THE COVER

DISASSEMBLY
DESMONTAJE

T =
gy @, //’

Tornilleria original

Original screws

DISASSEMBLY I ASSEMBLY
DESMONTAJE 1 MONTAJE

3,00 N/m + angulo giro 90° - Par de apriete
2,21 Ibf/ft + turning angle 90°- Tightening torque



WWW.puUig.tv info@puig.tv

V et 7 /
Hi-TechH Partsg WWW.pUIigusa.com

info(@puigusa.com

REF 20215N INSTRUCCIONES DE MONTAJE - MOUNTING INSTRUCTIONS - MONTAGEANLEITUNG

DISASSEMBLY
DESMONTAJE

0

Eﬂ/f/<

))) \\ AVA
R =

ASSEMBLY
MONTAJE

"))))))'))))))).
=
5

D i PNl

Iz] 9,00 N/m - Parde apriete
6,64 Ibf/ft - Tightening torque

MONTAR EL CARENADO /
ASSEMBLE THE COVER

6

ASSEMBLY

MONTAJE




